

ALADDIN SCIENTIFIC CORPORATION

14078 Meridian Parkway, Riverside, CA. 92518

Certificate of Analysis

Date of Testing: 2026-06-27 12:02:44

Date of Next Testing: 2029-06-26 12:02:44

Product Name: **Polybutadiene, predominantly 1,2-addition**

CAS Number: 9003-17-2

Specifications & Purity: approx. 90% 1,2-vinyl

Lot #: F2625553

SKU #: **P485919**

Version: **1**

Analysis #: **724906**

Storage Temperature: Room temperature, Argon charged

Parameter	Limit Values	Result
Viscosity(45 °C)(lit.)	3000-10000 (cp)	5900.00000 cP
Appearance(P485919)	Colorless liquid or viscous liquid	Colorless liquid or viscous liquid
Infrared spectrum	Conforms to Structure	Conforms to Structure
Assay(1,2-Vinyl , approx. 90%)	Conforms	Conforms



John Su
QA & QC Manager